RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:18:23 May 38, 2012 Freq/Channel

Ref 4 dBm #Atten 14 @B . M CenterFreq

tPesk ["PRSS LIMITL| *

2.410956006 GHz

StartFreq
241645008 GHz

Stop Freq
2.41145008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 13;18:42 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | BE:]  CenterFreq

rek [ PASS LIMITL

2.49367500 GHz

StartFreq
2.49317508 GHz

Stop Freq
1 2.49417508 GHz

J-r»4'l.-1..'lJ"'ﬁ.rf"lp"'-‘""-'-'r-'I"'k"’1.I"r'IJ‘*p"""*-‘".l’-'L-'fr".fr'1'\""'"'J\I"-"I||‘L‘|'"-'r‘-'r-*"ll"r'“-?""f""*-""’l1"'*4*-"'f"l"‘i'"'.rFa‘l""‘1'I'I"-'r"I-"r'IL*‘""'-"-L"""’l""‘,f'"""""""""'I-'"."J"ll'llw"i"'*" CF Ste
100.0000AA kHz
Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

575 B GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agllent 13 2@ Az May 36, 2812
: limit =25.28 dBm.
Atten 10 dB

1R 1
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:28:28 May 38, 2012 Freq/Channel

Ref & dBm Atten 16 dB REESET N Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

- Agilent 13:28:47 May 38, 26812

A dBm Atten 18 dBE

PASS LIMIT1

i

L f‘ ot oot 4_.1..L-'\-.~.I..a.'|.."--u'u"P-.*-.-'l-'-"J'l_-‘1‘."'-'"'1'r-'h‘1"'..-"1?h-""\...-J-""-H‘"'"-‘*""-\""'h"-""-""1'*"'1"""‘1."""':""1"1.-‘*-#}*"'-.1:.! _,.11.},.,.‘_“_,-,-*,'__.,,...'._,_.. o “,dlﬂ.m ey

Apn GHz
#YBH 1 MHz

Sweep 1 ms

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Huto

On

Security Level: Public

Freg/Channel

Center Freq
4.52400000 GHz

StartFreq
4.32350000 GHz

Stop Freq
482450000 GHz

CF Step
100.000008 kHz
Man

Freq Offset
3.66660068 Hz

Signal Track
Off

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:21:08 May 38, 2012 Freq/Channel

B #Atten 6 dB SXeRtny Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:21:28 May 38, 2012 Freq/Channel

3 dBr #fitten 6 dB PSN  Center Freq

PASS LIMIT1

7.23700006 GHz

StartFreq
7.23650000 GHz

Stop Freq
7.23750000 GHz

i
"|II';.-'p-..-'r"."'\-J."I".--.-.a-..'l"|-f-'rH..M,'.J'I.'.'*'.l.a'l-'-+"ﬂ,l"-u'-"'-|'l‘1_.lﬂ'."*‘nL1'1-1|J‘-'-u'\.n-.-'P,““'ﬁ!"\1rLH.-"'-+u"l'l.-'u-‘1'-'I-UF'-"u'I-.".'4""'.."-'.'1.i.-‘-1"|,."*‘-.k*r-.-.r"'i""l-'.f "I-'-{-ﬂil.-bi."-'i.l.‘-ﬁﬂ C F S t g

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:22:04 May 38, 2012 Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 293 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:22:22 May 38, 2012 Freq/Channel

T Y- SR (Y R =y | Conter Freq

PASS LIMIT1

14.3850006 GHz

StartFreq
14.3845008 GHz

Stop Freq
14.3855000 GHz

1
B A e, JII.“r-._...Iﬂu.r.I_.iII,,JI.-,-...-.'\l_.,_,,l._.Jrﬁr.u..rJ.-hHrl,h\lll..-.l,ll_,Ip{,I¢r-.‘";,.l,‘]..~__.._.~'h"'.ﬁ,I.I.-,-ly.-.-'n.f,i._..r,'.\'nl.l,_‘.~| ,;..‘.i"|"'r‘-"a'ﬁ‘*llr.-*l""‘-*"-l'-"r'.'-"‘ C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:23:05 May 38, 2012 Freq/Channel

TR - S LT Py Center Freq

PASS LIMITL 16.6490006 GHz

StartFreq
16.6435008 GHz

Stop Freq
1 16.6495008 GHz

...J-T'"K-.rNf-a'.l'-"\-‘j"'\-’“"l'-lI!.-“'“"-i""-,‘|"'.‘-Ju'l-f.'-".N-“'1"'-1'u..'-"-.-Il"lI|.|""'-H""'p'Ju‘-4"'i.-,n.a'|,|'l"r'-'-rr-"-,_.-.\'I‘"ilui.-'*"'"hf'-.l'\'l""-. j'.'\-'ra.1"".,-4—.-,a.-'.l-".J';.'.-'.~.l"'|l,h'I-‘Wp.q""""nﬁ.-.'h‘fplﬂ FLTIEY

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:23:44 May 38, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 13:24:02 May 38, 2012 Freq/Channel

SdBn  sfmen6dd 45750 cin [RUARRGE

PASS LIMITL 21.6985006 GHz

StartFreq
21.6930000 GHz

Stop Freq
1 21.6990000 GHz

'-“.1.-,'p.‘l.,'p.'-_.-'ﬁ,-:,I-J,..-1.k.ﬁnf-..q.a,l.,-.n-.,-,-iﬁ-"hv.i.j' l1,-'p.l4-nﬁ'rh'-l.'r'f'u'."1'*-.-.r-.-'L.J"-.,.'1f.t1i.-"'-}1,.-.-',1'-"lh.*r.--fp'Jp-a'f'-.rrr-;l,..-+,-..,.n|'l.-..-..-.-'-'-r\..,r-1.i'1.'u-.J.J-;'-.,J'.,l.-.'-..u,"-;'ﬂ-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:24:28 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB WM Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:24:47 May 38, 2012 Freq/Channel

3 dBm #Atten 6 dB Center Freq

PASS LIMIT1

26.4940006 GHz

StartFreq
26.4935008 GHz

1 Stop Freq

R TR ST ‘nl..ur-1_aI,.,,'*..-,._..l'.~.r_Ip,.11_‘_1H".f-;...‘.1,-I-.lr*l._ﬁ_.,-.,a'nln,-':,,'.,_,. UL CRTOREXETrme ST SWRNET (TR R 264945008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:33:04 May 29, 2012 Freq/Channel

B dBm Atten 14 dB 915 ¢ WY Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
1 3.66660068 Hz

- Iy
o Mdetfge ot ol | p
i ff wwm'lllﬁ M“"‘I""h"l'ln.l” I'‘l"'rll'-""r".'l"-f "'"'iII"|"‘l"1u'|“-.f""p1'I‘*"'fr'llfl"rw‘"'r'Hf ‘r'q“l"L"-"P',*""r'*PllF' IIIJ"""r“’“'vf 1'|""I"""-'|'|.I'I ".,I'*'l'

Signal Track
On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5  Agilent 20;33:45 May 29, 2012 Freq/Channel

A dBm Atten 18 dB 57.188 Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:34:13 May 29, 2012 Freq/Channel

#Htten 6 dB .I g - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:34:37 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB | 5y | CenterFreg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000806 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 20;34:55 May 29, 2012 Freq/Channel

B dBm Atten 16 dB " M Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz

5 CF Step

b, ol et A b Pt g ol ot et et gl Aol 1060 ARGEAA kHz
Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 28:35:31 May 29, 2612

#Htten 14 dB

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 28:37:83 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;35:48 May 29, 2012 Freq/Channel

Ref 4 dBm sAtten 14 dB | Yegey | Center Freq

rek [ PASS LIMITL

2.33370000 GHz

StartFreq
2.33320000 GHz

Stop Freq
1 2.33420000 GHz

-hﬁlﬁﬂﬁ'"'*n"gl"‘."\"llﬁ"" ' “-""V-"}x"-""-r“‘r e "'1"-""!-"l.l'll‘f'"'\'-'1.,|'f'||*'“'"'-“|"ﬁ"-'|"1|* "~F1"P‘-'-+-.Tn.-'-.r'\'p"I'||"'JI""-.11|\"ﬂl-Jh.I"LHm1"fl..1,fu‘,.|p'.-“-,,.l,.imu
CF Step
1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

18 8 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;36:06 May 29, 2012 Freq/Channel
Mkrl 2.416
FE:n::j:.f 4 dBm #Attep 14 dE 1B Center Freq

rek [ "PASS LIMITL

2.41877508 GHz

StartFreq
2416275608 GHz

Stop Freq
241127508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

2418 775 6 GHz

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 20;36:25 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | Pty Center Freq

rek [ PASS LIMITL

2.458985000 GHz

StartFreq
2.43935000 GHz

Stop Freq
2.49035008 GHz

1
-h,1L,+,-...-;f-..'n,r1.l.t-,,,_»1-+..b.1-‘r.-;,,..u,.-'.u'-J-'l-.I.--1,'r"-;-,'-,v.,._,1.;v,i.-J.o.,-J-.f'|.=-*J'"-'m..-a".';'|,.-.-»ﬁ-‘rh.-""|.a*-{'-.f;.a'-h'II".'.-'r.'Ir‘»ﬁ1'-+‘r+-r.'1~‘**"h-'..?-h-fﬁ'l et CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agllent 2@ 3?‘ 43 May 29, 2812
: limit =25.28 dBm.
Atten 10 dB

1R
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;38:08 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB | 5 CenterFreg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:38:27 May 29, 2012 Freq/Channel

A dBm Atten 18 dB 1 v:?: Center Freq

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256850808 GHz
1
Hes Aot e e, ,-.~.1-J.-r4'L'.'ll'H'n'.l't"'a.!-.~.*'In.-V-+"t.-r-1--4--.-.L--n.J"-"f«l“'-'-"1v"'+"'4'\"'1-'i'-\lr-1"-u'""'N-u'""w"1-."-\'..-+a'n.-.!.h—-.-?'\-\l.-'-.-.uww_.ﬂ.w, A ML ] C F S t e
1a@.0aaaea kHz
Huta Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:38:49 May 29, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;39:07 May 29, 2012 Freq/Channel

R Y- S X X' :y  Conter Freq

PASS LIMIT1

7.23450000 GHz

StartFreq
7.23400000 GHz

Stop Freq
7.23500000 GHz

1

<

-+'Il'|-"'—q'd"-~'-'i'r'--.l if-t1-'-.r-'t..."~'-w-n'-1"hJ'F-'n—-,r1-"';-'r.-.l'n-4-'h1'-*n#1.-.-J...f'-.rr.'u-"'.r-.lr"p-ah.k-q',b-. ,.4,H,.h-.I'hIr.r-'-Ja.-‘r'.-'-'4;,-'-1_.-'-,f;'l.r-....,.-*.-.a_.-'-.i-y,.,l.‘.'...j.u-f..i.-.ﬁ-'lj.‘- C F S t g

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 7.234 SAR ARE GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:39:43 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB REPYYYa  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agllent 20:40:01 May 29, 2012 Freq/Channel

Center Freq

Em #ftten 6 dB 143170000 GHz

PASS LIMIT1

StartFreq
14.3165008 GHz

Stop Freq
14.3175008 GHz

Jl..aa_-.lql'r'-'r.-ll.-*-.,,,r|.I."|'ﬂ,-+.-'h+.1'-'-1:.,',,..,...'-.,.I.Jl;-..'.,__a,a,,.,, PORE TSP SRR P N PR I AN e J-"*‘-i-‘-ﬂl'-fﬁ“nﬂ-.u"; ol C F S te

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:48:45 May 29, 2012 Freq/Channel
Mikrl 18.457 431 7 GHz
5 dBm #Atten & dB : ABm Center Freq

PASS LIMITL 18.45756006 GHz

StartFreq
184570008 GHz

Stop Freq
1 18.45300008 GHz

| J.,‘I‘u,.__,,l._.1-,l_-r&,‘.}L.-,.-...,-.I“p.“rh.._I,-..h,1..,i.._._.,u,},nnlw-‘.d',.ﬁl,.__l_-. ,a,-._.r.ﬁ,,.rg{u_. e _,_.wrl.r.-:llml__* e ML r"rf'-fi"","‘-"lhl'll'l"' +i'_wﬂ.h_._h,.l‘ P

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 28:41:24 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB .I _ 298 AR Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

=% Agilent 28:41:42 May 29, 2012 Freg/Channel
Mkrl 21.653 655 @ GHz
& dBm #Atten 6 dB : dEm Center Freq

PASS LIMIT1

21.6540006 GHz

StartFreq
21.6535008 GHz

Stop Freq
! 21.6545088 GHz

| P T e e 1,#'ﬂ,Il-.1I1-"|""H.Hg'l'I'Jvl"lhﬁ-'i'h"|-'|."F'H"i"l-.l'l.'1'"’""I"l-.l'"|I-I|"lﬁf"f"f1'MJ'P|,l'1'"...+l"‘|"‘P-|'.’4'Iﬂi"pHI|||"F.l“ﬁ'l"l"l.hr*"|‘l|.-'1|~iﬂ F.r'1‘i'l.I|‘-|‘-‘*'-,--..-".,r'q'l-'."ﬁ'h,*kl‘nlh-.-'l'r
CF Step
100.000808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:42:08 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB . ) . 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:42:27 May 29, 2012 Freq/Channel

2 dBm #Atten 6 dB 1631 ¢ Center Freq

PASS LIMIT1

26.4540000 GHz

StartFreq
26.4535000 GHz

1 Stop Freq

'1'.-"'.-'-1'\'r..HH-1.‘.-.l".""'l-f'J'jb);1.-1..-'p'l'l'u"‘|.-'|.'p'rH.r'\fl‘rJ.l-'|,vr..;'l.rrm.-‘-"l_.'-‘lJIt-"I'|..-4’-"-t'1".;"-."‘h,If"n'H'u"r.-l"r-"h'-.l.-'"l.J"+h1'"r'l'H‘|_r+|_.J-\--;"|r"'r-|'l‘h«‘p‘~'y..--.-ﬁf l'r-h'q':'lhp.rn-ﬁ.\.rf'\'th" 2 B . 4 8 4 5 'a 'a 'a G H £

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;57:06 May 38, 2012 Freq/Channel

A dBm Atten 18 dB I: 5;--. Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

il)
.1I"|I n

: ! FLI,'II'T'HAJ Ly it || .
oo f"l.lJ \f |v-.'1hn-r..r1....-.1n1,."|.-’Lr'i'";.h-*.,}-:,t.'-.j,-,'w‘ﬁ. 'ﬂdb ’{.A*.Jhﬁﬂl IF ff'ulw pam J“II‘IM\HI"W‘ I III'!'I'J"""' il Signal Track

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 324 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:57:47 May 38, 2012 Freq/Channel

B dBrm Atten 10 dB EEYEEIP Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:58:15 May 38, 2012 Freq/Channel

#Atten 6 dB .I _ - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;58:39 May 38, 2012 Freq/Channel

Ref & dBm Atten 18 dBE 51. .. - 5:". Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;58:58 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq

. 2.28545808 GHz
N ‘|h1,l._._rI.Jl;.'.,..l\.Hﬁ_]"p.-g'.......-.-.'.J_..r.+"\.;\.rL,\l'u'-Jq.-..Jf'h-.l‘r'—-'-‘f"-h-l‘"\r.ﬁ"'.'td..n‘u“ '-'r.'.t*-'..-"-...-l.'"‘r'-.-'i.I'._.'u'.-‘n..I-._r"-..|'p-'hq.-u'|.-.-."r.q-.-.d..-'u'L-,....-;'|_.,‘-..'l“.'|_.v.~.a.'.“,‘ " C F S t e

1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 328 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 13:81:85 May 38, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:59:50 May 38, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.35985000 GHz

StartFreq
2.35935000 GHz

Stop Freq

. 2.36035000 GHz
.r-‘l"lIP""""'"1—*'l"'-."I"-*'1|l*-'-""‘fr-'f""r'I-"-u""“*'-""-""""I""r'rf-"T“r""-"‘1'P""-"fi’J"-'H"-"r"*'\.'.f"~‘-'f""-’""f"~1.'"-fl-‘-'"-'-*-“-"L.P*'I.-"‘"A"l.i."**.-,"""-.\+TH1H|I"~J“’I-.'TTH.¢1|W*.F- C F S t e

100.080808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:09:09 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | e Center Freq

rek [ 'PASS LIMITL

2.43807500 GHz

StartFreq
243757508 GHz

Stop Freq
243857500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

5B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 332 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:09:27 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | i | CenterFreg

rek [ PASS LIMITL

2.48935000 GHz

StartFreq
243535000 GHz

Stop Freq
2.43985000 GHz
1

CF Step

Rt et '-u'r'-q"rJ.r-“-‘-‘-H'+-.1.'-r'-.-'.f'h‘r-"'-""-1"-'-'-r"'n..-‘r*-.-'-'"t-'-1'n-*-1x-.+'L-.-'-1'nIrﬂ.1.1.-'fqh*‘.'.--'-r\P“""..**-'-.*"-.u'r‘-h"-ln“-\'-h"h L owrust b bien bt f 1 @ @ @ @ @ @ @ @ k H =
: Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 13:81:46 May 38, 26812
dBm. :
Atten 10 dB Eand Fwr -46.

1R 1
 FPRVETTN Y RERE TRPIOT PRV T PP S WPRRR TSI SYPL Y En TIRPIYP, -+ FIS U1 T PEPTRTI VI RIS P

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:82:11 May 38, 2012 Freq/Channel

Ref @ dBm Atten 10 dB EEGRRCRE] | Center Freg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:82:30 May 38, 2012 Freq/Channel

A dBm Atten 18 dB .l : ii". Center Freq

PASS LIMIT1

2.51850006 GHz

StartFreq
251500000 GHz

Stop Freq
2.51900000 GHz

1

Rt i el L *-'*‘l1*~"‘-"-".l"tN'r-J"-'*'*-*"*'f'-"n"'"'.-‘ﬂ"f""v‘e'-"'-*‘ll'-"-‘r'l.n'l.r-
CF Step

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.518 500 0 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:82:52 May 38, 2012 Freq/Channel

312 B GHz
B sfitten 6 dB RN | Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:83:11 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB : : Center Freq

PASS LIMIT1

7.31200006 GHz

StartFreq
7.31156000 GHz

Stop Freq
7.31250000 GHz

1

._nl'_ln.!__“__ e .i"l'l""-"'",-"!_l'h‘\-"‘ “..‘ H.W - ﬂ_q\_.__p“.. ""L"mlb e ""‘r"- o 1‘&” 1‘“"'”!..,,‘1_-' ‘,.4.!*. 4-"|'ﬁ_l"ﬁ.'l'fh"l'l.'r'-""‘-' 1-1"1;,,5’4.\. . J._.-,F iy +_ SEST . C F s t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar .. Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:83:48 May 38, 2012 Freq/Channel

Ref 8 dBnm #Atten 6 dB IR | Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:04:07 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB .I R Center Freq

PASS LIMIT1

13.2755608 GHz

StartFreq
13.2756008 GHz

Stop Freq
! 13.2760000 GHz

-"...!Ip",-1'f"I|"|,.p.l't4iu.a"'-.-L~.r.'\J"r]'"'n"-""l|"N--.r.fiﬂu'r‘r-'Hq'-;-'\.t’|___L||.!-'IJL'u3...-".-1'1.-"'||||-'.L.a.1.J."1"h'“'q'-".-"*,!"'-“'._U.'v.l1-'\r'.‘|.'|_.*-'A.'pJ..|'l'-.l,i.n'u"|""-’-r.-.l..|'-.-'h,.l!'"'q'|,n1IH'r"'Fr"u.1.1.._-.f.I,l|_Lh'.'f C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:04:50 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB Center Freq

PASS LIMITL 18.3400006 GHz

StartFreq
18.3395008 GHz

Stop Freq
1 18.3405008 GHz

1.-...n.'_l._._n.I|'l.-'I|..{J_.‘\1-.f'|’gL-.1;i_LI|'|,J.|'-.-1'l,a-,n.~.b4.\‘“.‘-.q.\,l-,,J_,r-.f.-,.|'|r-._{.b-.1_rH'h'r'p.4L..h..,-nI,l'I_,l.|q-.q"-.1r;.;'|,-,r-..ﬁ".1|’u-1.-H'.,.uAn'h.'t'n'|..L...-,,-.l|.-...-wu,.;'r.llll.i.jvhltn'nﬁ_,rl,.,l_w, Y

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Center 15.34¢ -
EE'H l HHE #Il_llE:H ]_ |"-"|HE IE"I'I'E"E'F:' l ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:85:29 May 38, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! fouj | CenterFreg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:85:47 May 38, 2012 Freq/Channel

& dBm #Htten 6 dB ﬁ 47.. N CenterFreq

PASS LIMITL 21.8755008 GHz

StartFreq
21.3750008 GHz

Stop Freq
1 21.3760000 GHz

_|"1"n-.-.f|'h'\I.'Jr.lu.H."-‘lH'"'..'l.I'-'t1'|.I.Pn'r.1--4.1'|,|"-._.'r-‘-__-_.'P"'.n.v."H,.-M"l.-.-ﬂ'I‘,l\'q"‘!j'p,-|-.,r‘u.-.-ul-".'lll..'|‘n'|'ﬂ|.l._r1 '1'Ir1..,fr,-H‘Ih.b.'q.-a"**-""'.r-.-'-..a'|.|'rh-,a'|."l.4'.4?...'—'ﬂ~.,,vq'|'w'lll—'u)ﬂ-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

375 LEe B GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 13:06:13 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB W Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5  Agilent 13:06:32 May 38, 2012 Freq/Channel

TR Y- S X =y | Center Freq

PASS LIMIT1

26.4950000 GHz

StartFreq
26.4945008 GHz

Stop Freq

1
i, ,+-,-..IJ,.__4.i,.h"|"-,I.‘-,J.4J-.-f,-,-‘pr-lk,-,,....r-'m..,,,t..,...l,.{,-",.'-i,-..l.,L.,-|"#r1'-,?ﬂ‘f11'-..,.L,1l;4f.},-.~rp,,,|"_ gl b b by 26.4955088 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.4 11B/1_M@2
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;14:06 May 29, 2012 Freq/Channel

A dBm Atten 18 dB I: 5;--. Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

il
< vl gl
- vl e f b . ;
R b .._,-,.uu-.1Juu.,.,»._J\'nf,4~u“,ﬁIIru,n,.,I.l,*.,__,H,1,“I1,',f,,‘.,,JwHL_muh,mr_l.m. P Signal Track

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:14:47 May 29, 2012 Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;15:15 May 29, 2012 Freq/Channel

#Htten 6 dB .I g - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:15:39 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB e | CenterFreq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000806 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;15:58 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .' - 5;--. Center Freq

PASS LIMIT1

2.28614806 GHz

StartFreq
2.28764000 GHz

Stop Freq
2.285648018 GHz
1
CF Step

e it aa 'ﬂ.'r"Jn'-*-.-t.-'-.-.r.-.,,j...\..-'1.-'-.H"q"'--{4---*'1’L4'-.L~1‘!1.*-'.&‘1-1*-""-"*-.{ ARt R ity 186 FRARAEA kHz
E Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2,28 B BRe GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 28:15:85 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;16:50 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.39832508 GHz

StartFreq
2.35782500 GHz

Stop Freq
5 2.35832500 GHz
..,*,‘q.‘JH_,1r.1-.1,»*._..,,-\x.||'.-.f\‘.-'.1-..J,-,.I1.-.nH.h-,-a'|n,r.u}.-|-'.tra._ﬁ-.f?-1,f-'-I-...,.,1'-Hq4'1-q"I‘tv-'-.-'a,.l.'l,-.rn'-..-'-'L-'-.f,l;.,-'-'|,r-.rr,J41,'."p'-,-.,I.~.r~.'L,.[1-h"'Hr.Tl..-'._,.1\-,l.-q'-.,.-'u‘.n,{."h..,,ql,
CF Step
106.000000 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:17:09 May 29, 2012 Freq/Channel

Ref 4 dBm sAtten 14 dB EEXTTE | Center Freq

rek [ 'PASS LIMITL

2.43570006 GHz

StartFreq
243520000 GHz

Stop Freq
243620000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2435 FAA @ GHz
BH 1 MHz #/BH 1 MH=z

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:17:27 May 29, 2012 Freq/Channel

Ref 4 dBm sAtten 14 dB | SRl  CenterFreqg

rek [ PASS LIMITL

2.453965006 GHz

StartFreq
2.43915008 GHz

Stop Freq
2.49015008 GHz

o CF Step

b s ol A et rp o ity st gl bty e o 1060 ARGEAA kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 28:15:47 May 29, 26812
dBm. : ;
Atten 10 dB Eand Fwr -46.
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:19:11 May 29, 2012 Freq/Channel

Ref @ dBn Atten 10 dB EESWICR:n] Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;19:380 May 29, 2012 Freq/Channel
Mkrl 2.559 ! GHz
0dBn __ Awen18dB  -42.923 dbm |INAUNISRNT

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq

) 256850808 GHz
._._.rfJ‘.I|'q_|i".L‘u.-f.A._4'|"I-:.u,&||"'h"l"-.';-1't-'...h"‘-"'u'J-1_H.l..-'--"'-'-rﬂu'u.-h'.\.-.lulrm'-.._rﬂ' P e "---Ju-.n—1-';.~"-'I_.\.Ih-'i.-‘v1-'-.l.-"a-J‘H'1“.H.Hr'r..fu'.'l.1.r.lnn.u P e C F S t e

1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20;19:58 May 29, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:28:17 May 29, 2012 Freq/Channel

3 dBr #fitten 6 dB T M Center Freq

PASS LIMIT1

7.34850000 GHz

StartFreq
7.34500000 GHz

Stop Freq

. 7.34980808 GHz
-}r*.'}‘\-"'"H'r-'J’u'1,.n;.-'"|"'r'+~'|i..'n*.r.-"\r',-.I,_,L'l'n'I.,l;,'-.-'i"|I'"--.."1-"'\"ﬁ'-'r."j?frJ'\;"-'“"-."-'-J'-I‘-'..'|'h'.|-','-,J,|.\'e'-'r-'-.r,'-'."-,;-.4".-*.\-.r"|'||.Av.\‘-'ﬂ-'J"u'r-,-.-.-.'-a'|-‘--"-"-'-f-H‘-.*r-"'n'N""l.-'r.W C F S te p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

18 8 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:28:53 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:21:12 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB 9.; Center Freq

PASS LIMIT1

13.5785006 GHz

StartFreq
13.83730000 GHz

Stop Freq

. 13.8790008 GHz
.'J-.4J.H'-.-.H..f-i..*\""~1-..L.-'.'f-h'--.,-1"'|.\.».-'H"-.'ﬁ-1'-J'-J"+1"'-"V'~v--t~“‘#-a"*‘ig'-J'r.-h—J"-1-.-H.-'r-'I"r‘n"‘-*"+"*~.r'—'f+-1'h'f-Hv‘*‘"‘"-4-'-J'v.H-4'v1-a'4'1.+'rfw«'n'».-'n'r~'r CF Ste

10@.a8a808 kHz

Auto tan

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 20:21:55 May 29, 2012 Freq/Channel

SdBn  sfmen6dd 43563 cin OGN

PASS LIMIT1

16.9450006 GHz

StartFreq
16.9445008 GHz

Stop Freq
1 16.94550088 GHz

-ﬂq'lIl.rJIH"‘w'\'h'f.-A'.'"1-..-.|I'l'\P|-.r."\4\.1"'.~"il"-'h*ﬁr-;l"'.rl,l|',‘1.|I'ILlIﬂ.l’n'-.l'-'l-""u'I**'.\--""in'1'1,a".."||'I'l,1lh.r.-..n..-f""';_1.1‘n-"u,'-1-"J!.r-HrL'.l-s~.-'I.j'"'..4,h!l".,.1_-.1.Jllll"h"bf""'u"'l.h'l‘ﬂ.'.ld;ll.' C F S t e
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:22:34 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB TSP Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:22:52 May 29, 2012 Freq/Channel
Mkrl 21.611 313 3 GHz
SdBm__ #Awen6dB  -47.000 dbm [[BNOANCURENE

PASS LIMITL 21.6110606 GHz

StartFreq
21.6105008 GHz

Stop Freq
1 21.6115808 GHz

'p1|r'"'ll'IH'Il,ﬂ..l'|I|'1I."-'1I“'.'lf""'I.'h'I-1||'|"-'h-'l||'fl'I‘JL"l'l1.l‘H‘l'P|,l-"u,1.I'fm.f"."ﬁ}.i'ﬂ!.l'q"!,,l"y'f'." 'l'''l.lur"l"'|||.r|l'1'r‘iI II'"+-'H-.P1_J"‘.'P‘Pl"||II'I|-'n'-‘-'1.'n_lvlr‘I'l‘"'|'i'4'i.1?\r'l.llr_-1‘|pfh|ﬁ"'l.~'vr'|.l'ﬂ1'-\"‘l'rir

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:23:18 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB . ) . - 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:23:37 May 29, 2012 Freq/Channel

& dBm #Atten 6 dB -' Center Freq

PASS LIMIT1

264670006 GHz

StartFreq
26.4665008 GHz

1 Stop Freq

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;37:31 May 38, 2012 Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
| 0.00000008 Hz
X ""rf1'1-a‘qi-qJ'-.Jl‘r-"”-.!ﬂ.-*‘ n

I b Y ' 1
A fp‘flﬂlh el i I"*'”J"'J"'"l"'"l-1'"-'l‘nv.«"'""I.IIrr*""~'n".lI'I..r‘Jr"fl'lf'h'\""1.-"1h""#lrJ'-'-"'|"ﬁi'.fJl"nr"u'i_-"f'-'*'i'tlf'r.

1
I

Signal Track
On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:38:13 May 38, 2012 Freq/Channel

B dBm Atten 16 dB RESESWM  Center Freg

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:38:41 May 38, 2012 Freq/Channel

#ftten 6 dB EYYvle  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;39:05 May 38, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB 5y | CenterFreg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;39:24 May 38, 2012 Freq/Channel

5 dBm Atten 16 dB " PREAR ]  Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz

1
.-...J-.b.l,u.-'-,-'J-".—'-.*-.-1"4.v‘H'h"-'ll"'p-"l.1Lﬁ"*"‘i'k"""‘fﬁ"'f‘"'-""gl"""l-""r'*# "-'V"'-'"'r"""'U""r‘"-'-"'-"P‘--J‘+“"'"'-'-"'rr""F"'"I‘*'1'l"-1L-|"b*.\-"-"F"'-M"‘*.\T--"\‘ﬂrH #"a.-..."rf-'-.-}. C F s t e p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 12:44:14 May 38, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:42:58 May 38, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.38412508 GHz

StartFreq
2.38362500 GHz

Stop Freq
. 2.38462500 GHz
s TL T LU LY AP P :"-.*"4' I A o fop o e CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 125 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:43:16 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB QERTIREN]  Center Freq

rek [ 'PASS LIMITL

2.46082500 GHz

StartFreq
246032508 GHz

Stop Freq
246132500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:43:35 May 38, 2012 Freq/Channel

Ref 4 dBnm sfitten 14 dB | feny | CenterFreq

rek [ PASS LIMITL

2.49967508 GHz

StartFreq
2.49917508 GHz

Stop Freq
2.500175608 GHz

5 CF Step

-J'.l".l,n.,'q.Iln.'!f4"‘-1_.'..hf'rHI"\-'|_|'H.I-.~_|'I-'||i1,"|.-\.l+"ifr4'|‘|‘;.r1'f e WA L,r‘-.ﬁqiw..'n'; et T A o g T e Pt b ) 1 PB.0RRE00 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

575 B GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agllent 12 44 55 May 36, 2812
: limit =25.28 dBm.
Atten 10 dB

1R 4

Ampli
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:45:21 May 38, 2012 Freq/Channel

Ref & dBm Atten 16 dB REETPTEWra  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:45:39 May 38, 2012 Freq/Channel

A dBm Atten 18 dB .. 4 ¢ Center Freq

PASS LIMIT1

4.92400000 GHz

StartFreq
4.92350000 GHz

Stop Freq
4.92450000 GHz
1

< CF Step

M b bbb et T e U TOFT I N ..~.-.,-,_.-;.-u-.,4‘-_--‘r-.-"'J-'r-+"*.-'-‘y-l,~'L-f.'.-1J"I.'.t.ﬁ..*q.w"rlll'l,..-..u'l,,‘,f-. L e 1 [I'j @ ['-j E.] [I'j E.] ['-j E.] k H =

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:46:00 May 38, 2012 Freq/Channel

Em #Atten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:46:19 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB .l | : Center Freq

PASS LIMIT1

7.38700000 GHz

StartFreq
7.38650000 GHz

Stop Freq
7.38750000 GHz

1
.4'.-r1~.,,»+.~,-.-*-Jw’-a.-'-.-..-J,.m'..-'r-rJ"+'+k.1:J-'-'M't,r-.a1".-rn.-'u.wL--.-.n'r—'n.'~'l‘H1L-fa"'".f«'r"~.-H'r‘--11..vr.fr'-“u-'.#-1|'.'h.H"-'--'—--.-'h"'fgr-.-’"r.-.-.1'.-r-r-.r-'wH'h'-.k-bm'-"ﬂ"tr.r CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 12:46:55 May 38, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB C Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:47:14 May 38, 2012 Freq/Channel

PASS LIMIT1

1431006006 GHz

StartFreq
14.3695008 GHz

Stop Freq
) 14.3105008 GHz

e

0 |."I'r."."-,."|_.4-1._.I]'..-1.h'|.~q"l._.I-..h"‘-"'.'l-.-..1||n'-._.'\-..".l'n.'l.-'J;.""1h'I'q-.l.*".\-'u,'.r-_.'|'f._|1.".ﬂl.r.'J,.t,';"'.-"*H.4.J"v.".f.l‘+a,--'-‘r.d-,’r\_.-‘nﬂ.r'-“r-'l.j. _‘In'Lv|.v.H‘y*."t,"-l'r-p-t.u‘.d.ﬂ'r-.l.l..ffr-rl. C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:48:05 May 38, 2012 Freq/Channel
Mikrl 16,770 A GHz
3dBm  sAten6dB  —49.057 dBm [NANARRAS

PASS LIMIT1

16.77056006 GHz

StartFreq
167700008 GHz

Stop Freq
1 167710008 GHz

'\"-"Hq'III'u-'i.-'LL'I-’f.-q'r'FI1‘Jr'q"l'|.‘-"'\-‘-Pf-|".1"I'-"l'-.l.H?r""'f‘l|".-"NI'-rv|I‘fIIH.-"l'*'I;'H.."rn.-l'f-l-.fl-{..|‘+rﬂ.l"--'y--1..-'1"l‘~|Ir'.-‘-.l'p"ll'1‘-I"1|r.r‘-Jl"'u.'l".l'{1-.ri,-.-l4l\r't'.-'.'l.i"h"'-.l'J‘1"h.-.-,-.-"L'n'.’l_all'lll"\-!ﬂ"-. C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:48:45 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB YT Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:49:04 May 38, 2012 Freq/Channel
Mkrl 21.611 7
3dBm  ftenBdB  _46.417 dBm |[SMEALCURREG

PASS LIMIT1

21.6120006 GHz

StartFreq
21.61156088 GHz

Stop Freq
! 21.612568088 GHz

Ty e Y s o = T T TR e T R Ve e ey Y pr i L1 P TR e g
CF Step
106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:49:30 May 38, 2012 Freq/Channel

Ref -8 dBm #itten 6 dB SXEP N Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 391 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:49:48 May 38, 2012 Freq/Channel

SdBn  sfmen6dd 42663 cin [RCAMARRGE

PASS LIMIT1

264505000 GHz

StartFreq
26.4500000 GHz

1 Stop Freq

i IJlI'“l.-t~4.'.l'\,..l‘.l"l.H-"‘f-,h'-.-"'lu'-rfi'llp*j‘h ,J'p,ul'!-'-r'-*ﬁu'.'fﬂl'*'ﬂh"-'ﬁ."' IJp'I'n'-.]'I'|,1rrJw"".'fllr,-,_.m.uqh-lrp,_ *mevlﬂ p.,l..pi..-.-q'|'J".'\'|'T‘Ih"i'ﬂr"“h""-‘-"nﬂ‘-'-‘r ‘r‘ﬂ_,lua.,..mf 2 B o 4 8 1 @ @ @ @ G H z

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:53:58 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
1 3.66660068 Hz

i g
N | H‘l
: "«''‘'r‘-'-.""‘llr“'l*'rﬁIl | .w'll. A A !
) -ﬂm .'F*F- "\'.-'l"#'l"“ru,'-] 'F"ﬁ"!l'r""-tl "lrI'Id.“I*IJILIhi'.l”""""‘#”"h’lﬁ #Irbﬂtlrﬂljlﬂ.fwi.l.f‘ d"p‘l.llnqlhﬂr]'ﬁlll “11‘- ignal Track

On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:54:48 May 29, 2012 Freq/Channel

3 dBm Atten 16 dB ; W Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:55:08 May 29, 2012 Freq/Channel

#fitten 6 dB T g WY Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 19;55:32 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
w1 30.0008060 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

- Agilent 13:55:51 May 29, 2612

A dBm Atten 18 dBE

PASS LIMIT1

1

A A A I} -l I} !
Ity oot i et gl et e -f'qu,.:..,i.',,-r-*},-m_ +,,-'l,'I,.I''a_a.'|-'.-'-L..*..-'-.,'4'.|,'.-.J,l|'nv-l.-l.,‘l.-'._.l,-,,l'‘'\l..'|"-.rq'.'|_aql'l.‘]'.ln,lp'-l"'

Apn GHz
#YBH 1 MHz

Sweep 1 ms

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Huto

On

Security Level: Public

Freg/Channel

Center Freq
2.28830000 GHz

StartFreq
2.28730000 GHz

Stop Freq
2.28830000 GHz

CF Step
100.000008 kHz
Man

Freq Offset
3.66660068 Hz

Signal Track
Off

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 19:56:26 May 29, 2612

#Htten 14 dB

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 13:57:58 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:56:43 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | REER ) CenterFreg

rek [ PASS LIMITL

2.38377500 GHz

StartFreq
2.38327500 GHz

Stop Freq
2.38427508 GHz
L3R RN L PR N S S T"h"'."ﬁ‘|'-"b""‘|'J|""I,|"'i"I.‘l'*"Ir‘fr“"I"u-'r".Iw.-'-'."'h-".‘.|'-|-|r'F"1"h'F‘i‘-1"'"‘|"'i'llI|||'|-i.aﬂ\I1.-'|-+I|.'i,-..-J'.'.‘-u-.n._..‘.ff.I|'I'-..ILI|'ﬂq‘hlru_."ﬁ..-ll_l...f"n‘,.

CF Step
196.600000 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 5B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:57:01 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | g CenterFreq

rek [ 'PASS LIMITL

2.460456006 GHz

StartFreq
2.45995008 GHz

Stop Freq
246095008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:57:280 May 29, 2012 Freq/Channel

Ref 4 dBm #Atten 14 dB 13.004 dBr [SAANED

rek [ PASS LIMITL

2.458555000 GHz

StartFreq
243505008 GHz

Stop Freq
243605000 GHz
1

CF Step

-.f|_4..a..’..--..-.-iJ.r‘f-'I,|1-'|.-|.-.,.;.1u'u.-.‘-'~@l b AWt i el e A eyttt bl b oo 1060 ARGEAA kHz
3 Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.485 550 6 GHz
BH 1 MHz #UVBW 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 13:58:39 May 29, 26812
dBm.
Atten 18 dE

1R 1
B P At A S AT P P AR B e A AR ks

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 13:59:04 May 29, 2012 Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:59:23 May 29, 2012 Freq/Channel
Mkrl 2.559 FE
BdBm  AttenlBds 42,991 dBm_ Center Freq

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq

) 256050088 GHz
bl A oA P ey o i '"'I.1-""u"|'l.-"'-‘I|-"v1.-1'r"r-‘-.l-"*-.-1--r'm-.n-a-a'rr-._-,r.-.-'~.~_4-|.,.,l|..,_,-,. AR A C F S t ]

100.000008 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:59:45 May 29, 2012 Freq/Channel

Em #Atten 6 dB 3 ; Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:09:02 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB ] Center Freq

PASS LIMIT1

7.38450000 GHz

StartFreq
7.38400000 GHz

Stop Freq
) 7.38500808 GHz
e "'r"'-"'"'q.-‘-r""‘"ru-"""J'"'-'l1-'f"r-"'-"l"'-"'r‘,l"’"|'1-'r'ﬂ-"J-.4-"‘\J‘*1".L'"‘-.-'llq"-'lN't'-.h'i'p.-r'-Mﬁ'-r 'ﬁﬁL""I-1"-"1"“;‘-.».-3"5;. ,'.f',-,-H‘1"\'n"'-l;r'u-M,m','f.,*,ld.-;.,-.'1'.l#',-.."nj"llu'l.-._.i,lln.-h"l' C F S t g

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

G B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:09:39 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB REPPPEWEM  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:08:57 May 29, 2012 Freq/Channel

SdBn  fwen6dB 49193 din [NSCMCULRRG

PASS LIMIT1

14.39560006 GHz

StartFreq
14.3945008 GHz

Stop Freq
14.3955008 GHz

1
.H?.-h'r-.'|"I'L-,'.-]‘-.'11-'.'r“-.'p.'I""'|l,|'ﬁ|||F.~1".."‘-'|"-|'l'”.i"1.'N.'I'I'L.--c“'-J.1'r‘I".f+|.“.-J-'i'L."n.-*--r-1.-'-u'|'*.u".."f-."-"'-|r"i-."p.'H."|_.l'l1_.uJ*,‘-.-‘|ﬂ,-1".n.'ﬂ..H"I'IIN"P'H-'1*|-..J|~r‘»'.J""-'p'r"n\."."".-"fh*r.*-'t- CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:81:41 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB 3.3 : Center Freq

PASS LIMITL 18.3310606 GHz

StartFreq
18.3305008 GHz

Stop Freq
1 18.3315000 GHz

.rﬁ.-"n“r-'r1,..}~'."I'rP1'!.'rﬂ.\-'Ih..-‘r'i.'l.*-.a.I-,-4|..lrh.¢J'l.'.5J'|_|,|'|.q.-_|"u,llr....{'If'u_.||-.\;'-,__L-.-.Ir.-,,1‘u..'l‘.1‘|I,-..-J,ll'p.'|.i,I.In-‘l'f'.4'..-h_.',,q_;.ph\.-‘"-.-.—-qh..l.\,hu e 1‘|'I,.r..r--.-u'l_l‘.,,__q'l.illl..,l itk

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:82:19 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! fouj | CenterFreg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:82:38 May 29, 2012 Freq/Channel

PASS LIMITL 22.8055000 GHz

StartFreq
220050008 GHz

Stop Freq
! 220060000 GHz

|
-".,|'!r'-'L*'4,..+‘.P-J-"r.J".'f""'m'-"r1.-'1.,.-w'|"-'-§?rw# [T e e PERTE M e e e e L L T e e e

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:83:04 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB RE=PYEWES  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 20:83:23 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB .I X Center Freq

PASS LIMIT1

25.3920000 GHz

StartFreq
25.3915008 GHz

1 Stop Freq

Ptk I',q_ql.ln':‘\'ﬁli FOn TS ka_._‘ H.m:'L _rLI_f“l,1'|..L.l,;;.qih-pﬁ,.r.ll,_r-_lﬂ” Frn-"l‘r"‘h'." -r1-"-.-r'-'I'I"1'-;-.I“F-.l;"'r'|_ A . o h‘ H.l"‘*'l"\""r"{ e F""'T'lnlv- o lbe""i"-. L 2 5 . 3 9 2 5 @ E‘] @ G H z

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;51:02 May 38, 2012 Freq/Channel

3 dBm Atten 16 dB s  Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
! 3.66660068 Hz

. .'rl-.lF-.'T | '
. 'q'-'*mnl.,-'-l Lt |'L n.-‘ll e AL '
| "] 11 le I I1|Wlh I}_.;.‘Fa"-b""."i I"l"'llnlr"'-'dll"'lw |J|L .-*'J'.kﬂ'H|..,l'""'1I|‘I‘Ih'|.r|Ir.f‘.\r,,h."lﬂ'ﬂ.'fllj"h‘ "|,|1r;"-Ill.'llnjllihr'-,\f‘lf'f',}" F.'|_q|r||'|.’|"

Signal Track
On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;51:44 May 38, 2012 Freq/Channel

A dBm Atten 18 dB . Center Freq

PASS LIMITL 1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Co
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;52:12 May 38, 2012 Freq/Channel

#ftten 6 dB gl Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;52:37 May 38, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB | 5y | CenterFreg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11;52:56 May 38, 2012 Freq/Channel

B dBm Atten 16 dB " WMl Center Freq

PASS LIMIT1

2.28614806 GHz

StartFreq
2.28764000 GHz

Stop Freq

. 2.28864008 GHz
-+-*.-v'|-+-"‘3|'r--ﬂf i b o b e Bt A A e s kA CF Ste

100.000808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2,28 B BRe GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 11:55:85 May 38, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;53:48 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | TeRen] | Center Freq

rek [ PASS LIMITL

2.39000000 GHz

StartFreq
2.33950000 GHz

Stop Freq
1 2.39850808 GHz
. ”,* Jll.-'llill-" #.II“‘ 1';"&'11-.'.'!}}" r"l"bh }.Wh,‘ Il'|*l'| !"ihnk'ri *h'fl'l w AH‘llF.ml W'y ,4'L,l.llrl'i,r..qu-'frm']i# iy thr‘.“'-'lr"r'q'I‘.'l "'~'-"i"|'rTh|i|| Ifl I‘i-1l'l"-Jf'-"W""iu'ﬂ"il C F S te p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;54:06 May 38, 2012 Freq/Channel
Mikrl 2.407 460 B GHz
Ref 4 dBm Asren 14 dB 10,636 dBm Center Freq

tPeak ["pASS LIMITL

248772508 GHz

StartFreq
248722508 GHz

Stop Freq
248522500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.407 725 @ GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11;54:25 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | i | Center Freg

rek [ PASS LIMITL

2.491256006 GHz

StartFreq
249675008 GHz

Stop Freq
1 2.49175008 GHz

'IH*':H'II A ‘{h.h‘ I‘Ip""' "WJ'J*' (‘Illl&'nl' ""‘thrlﬁrrlllﬂ l"-‘:"‘iﬁ I*u"l'*'h'\ih ﬁ,m.m'r'ﬂh Jhlli.u. f"lrlrl "+'1*iIl"'I.r!‘||rIF'ILrjII"|rlr'ﬂll"hl‘le'h.lll'Jh }-'j:{'lﬁ rﬂlhi\w'“h‘ r‘#' C F S t e p
100.000808 kHz
Huta Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2,491 258 & GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 425 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agllent 11 55 44 May 30, 2812
: limit =25.28 dBm.
Atten 10 dB

1R
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;56:18 May 38, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB 53.575 dBm [N

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11;56:28 May 38, 2012 Freq/Channel

B dBm Atten 16 dB " =™ Center Freq

PASS LIMITL 2.59000006 GHz

StartFreq
2.49950008 GHz

Stop Freq
! 250050008 GHz

LA L R R A e w T e e R i Phyibhi

¥

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.kl ARl GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 11;56:50 May 38, 2012 Freq/Channel

Br #fitten 6 dB | | _ Center Freg

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;57:09 May 38, 2012 Freq/Channel

PASS LIMIT1

7.23750000 GHz

StartFreq
7.23700000 GHz

Stop Freq
1 7.23800000 GHz

_.-1.-..,','.‘{ '-'*HI"tf“‘-‘y,h'.,ﬂk‘.l*'llr'll'i'u I;'i"”t'ﬂ,ft ,..-"'"|,_,.|r-,-'-1J"n,.~.r-r1,n. J-+'l.'r|".-.h.-J'|"!|.'|'l.)'Ir|-..-."'T"!Il.l"i,.ﬁJ‘-‘l‘-"*‘!II_AH.H"":J"“qWI'.} ‘iﬁH-1I'n-l"'-'*._a':'ﬂ'l.l'uf-\“‘rr'.-.r"*" C F S t e
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

A8 BB6 GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;57:44 May 38, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB .I Ba.146 ¢ 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;58:03 May 38, 2012 Freq/Channel
Mkrl 14.344 518 3 GHz
3dBm  sAten6dB  —49.101 dBm [ENESIUARRA

PASS LIMIT1

14.34560006 GHz

StartFreq
14.3445008 GHz

Stop Freq
1 14.545568018 GHz
."'i1'-.|"|.!L'-;-~'-"'-'-’I"'n.'.'4.-'r"'.l'IM'.f'r'l.'.l"'H'vi"'-r1'n-.1"|"'t-.-'|-r"*-..-Jl-"“IIIl\l.-p-1'IL'I.".I-'1.'n_a.,-."|.-"1"'l"""'1"".-4"'-"'1‘"|"r-‘i|-"'-“'"f‘*' iy I'-'*""“"""J"”"-"'r"."'41"'v‘""L’+‘I"“-I"'"h"~'h"4r C F S t g

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11;58:47 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB .I : Center Freq

PASS LIMITL 18.34056006 GHz

StartFreq
18.3400000 GHz

Stop Freq
1 18.3410008 GHz

=, IJ.-1!“*.*ﬁrf.lf¥ukkiﬁ\|l‘ﬁl. 1"\'"""'H'I'-‘h|-'""l"'H‘n"\1‘\'1'“'.""\"-r'|ll'\lﬁ'l.,-u-.-'i|"’JfI11.-"1.-'*."".?"‘{"-‘\'.\_|'IJ.*- 4'.l"f'"|'I-'4"'n'-.\.-.""r'-'-f'l"-.*-'-.#-Ayl,a‘.~..-j‘$p'-\}.!.«'i,. 14 .I",I"..hll'i}rﬁr"ﬁllp

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar @8 B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;59:25 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB I  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;5%:44 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB AL ; Center Freq

PASS LIMITL 21.6540006 GHz

StartFreq
21.6535008 GHz

Stop Freq
21.6545008 GHz

1

.|r'-"f ﬁ"l'"q'l.-i‘ﬂ 'J'-"'.-1|'I'u‘#,nJIL"gI."A—ﬂ‘l-“ﬁ“-fhlﬁj"-#‘nh"ﬁ"liﬂ.# |'|‘-|'I'|. ‘,1'h’-.'q.r-ﬂ:i‘.'n*"m;‘-hi."".ﬂ-i ’\‘d_}'n"r.hw,-,-l-f Il r'|-|'-.-‘\'r‘#*-ﬂ_l‘n‘l’n."ln'ﬁy'ﬂ-\'.-.-'n.w'-..

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:09:18 May 38, 2012 Freq/Channel

Ret -8 dBm #Atten & dB : :1Eii“. Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:09:29 May 38, 2012 Freq/Channel

3 dBm #Atten 6 dB Center Freq

PASS LIMIT1

26.4940006 GHz

StartFreq
26.4935008 GHz

1

Stop Freq

.}'|.llp'|l_.p‘-"l,-"P..*r,..\'I-ll.f|.-'.f._h_J'u';r.'lll,u,*-,rl'-'.l-q-1"-'ff '1-.,J—"F|._|'-...‘-".P.'"‘l'|+"'r"‘|.||'|I‘I'|"“I‘||"r""|"I|,-r-,.f|"r.-"".‘,-\.\'1lp'4*._|'r'~{ gl JI|‘1\-|-*|‘r'ﬁ'1'.'".fju\l.i"’p"’Iy-'l,'p"-,l"lﬁi".'fq". 2 B . 4 9 4 5 @ @ E’I G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;35:04 May 29, 2012 Freq/Channel

A dBm Atten 18 dB I: 5;--. Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset

% A.BRERAGAA Hz
k..

. I.'|'IIII"F'I‘I."'II'JI'I ir 1 1 lt |I | " |

Wt Yipdly |'"~.r”r1.'f.ﬂ|4-lfli.',* LMY \H'l.'..k‘q-q“i'lI et '-'||'..-u'-"-'1["|lF'l‘.'I’u"'J"f'h”'l,fl'l"rL'""r“I' "hh"f I Sanelr agfkf

. uTT

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;35:46 May 29, 2012 Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:36:14 May 29, 2012 Freq/Channel

#Atten 6 dB ISpveudy  Ceonter Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 441 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;36:38 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB TLEREy | Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
t0 Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 13;36:57 May 29, 2012 Freq/Channel
, 916 7 GHe

A AR Cren 10 AR e Center Freq

dBm Atten 16 dB 565 dBm 5 29984000 G

PASS LIMIT1

StartFreq
2.29934000 GHz

Stop Freq

2.388348018 GHz
1

""1.h".HIY'r-""-"'-'.lp'h‘..J.-"..m'r'-Jla,'-Jl"+‘ﬂ'l...'p-""n‘"-1*J..,.""-\.-1'|'-.-'-'r'1|,'-,,-.-'r*-'q..*|’ '...-|ll'1J""'L1~“.*_.-‘...'I'-.,fn,.u’k""'.'.'\: '."J.i‘-.i.-‘}'.-n,.‘ﬁ PN PRLEEUIR Y I C F S t e p

1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 443 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 15:39:84 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;37:49 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | g CenterFreq

rek [ PASS LIMITL

2.38975000 GHz

StartFreq
2.38925000 GHz

Stop Freq
2.39025000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ BBa GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 13;38:08 May 29, 2012 Freq/Channel

Mkrl 2,467 158 @ GHz

Ref 4 dBm sftten 14 dB 3.411 dBm RUNARELS!

rek [ 'PASS LIMITL

2.48695006 GHz

StartFreq
248645008 GHz

Stop Freq
248745008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;38:27 May 29, 2012 Freq/Channel

Ret 4 dBm #Htten 14 dB | 3 . dBm Center Freq

rek [ PASS LIMITL

2.48567500 GHz

StartFreq
243517508 GHz

Stop Freq
A 248617500 GHz

'rp'h""f !,l'k'1-'I|'n’||r’i"'u1“"'l,#l'1"-'|'v."'L.rJ‘""I1.'.ll'hﬂ"llﬁ,.lﬁhhwr"nli 'lhf‘l,-dq'flﬂpf"'v"*ﬁl'f (EIERER J'ﬂf+1|r ‘-'1.'I||Ir'l'|,F'l.""ﬁ"**‘."l'ﬂ“#"'u' br'rﬂml-‘lr'il Hn*"’l',“'ﬂll.'q“,"l CF Ste p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

575 B GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agllent 18 39 45 May 29, 2812
: limit =25.28 dBm.
Atten 10 dB

1R

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:48:09 May 29, 2012 Freq/Channel

Ref & dBm Atten 16 dB R YSPW  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:48:28 May 29, 2012 Freq/Channel
Mkrl 2.559
0dBn __ Awen18dB  -42.397 dbm |INAUNISRNT

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256050000 GHz

i
L ,_._,._d.-l1._.l.lr.u.'f..-.:..-'p,..-.-,.-.v.I1..-:'J'-.~|-*-‘.-.\_.-'.r'r-f-"-'-.-.-t--ni..-'-u'1'rua.'-.-v'nv.-'-'-.-ul-'-ﬂm-.-‘w..r-" L T LS Y BRVSE T TAY N Y . C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:48:50 May 29, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:41:09 May 29, 2012 Freq/Channel

PASS LIMIT1

7.23450000 GHz

StartFreq
7.23400000 GHz

Stop Freq

) 7.23500000 GHz
LYENT A TP PT. WPTRELE RN PRRY -*J-1'-.:._r—'-;--'1-'.'I,r".-"'fm-;-..«,’-H*-a'i"-'--'.-.,-M?H-'ﬁ'p,f'r-;.-‘-Jl.af-*.a'-ﬂL1~.r1-".1‘-'rqﬁ-'-'m*'-*’r'r-.r*#l'\'v' CF Ste

100.080808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 7.234 588 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:41:45 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! o | CenterFreg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:42:04 May 29, 2012 Freq/Channel
Mkrl 13.455 A GHz
SdBn_ sAwen6dB  -49.218 dbm [[SGARCARENE

PASS LIMIT1

13.4555606 GHz

StartFreq
13.4556008 GHz

Stop Freq
1 13.45600008 GHz

Fun ittty oo et 1'1-".H'-"i"'l'r‘-""'"""*.lr"""i.}"~.i-'-‘-'.l'""-'r'"'rA-'I""+"'*-.l'1"l.-‘-f""‘l"'-’J‘-'1'-'rr"l—-'-'u"'a"-'n-iﬁ-b'-ﬁr-""* fieata R CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:42:47 May 29, 2012 Freq/Channel

PASS LIMITL 16.72906006 GHz

StartFreq
167285008 GHz

Stop Freq
1 16.7295008 GHz

-..'rJ‘.,-1-1-'-'-.'..v.-';a'1"|,-.'-.i+._l'r.J,-’r-'Ju'\l.a.u,-.-'w'l;.L.a.\-,_..-."'h'1-ﬂ.'u'l.,I,,l,ir-l"h.-.'I,»r."ll~.l.-.-.L-4.-..-r-.J.,,l'l'.w.-ai.;'|'l.-;r.,.-r.'n."r.-11'"p,;_m.'.r-'-.,.‘-.l.,-'u'r-l.fl.'b..w\lh-}«'l'l"-,l-,fr?‘ |

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:43:27 May 29, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB Y Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:43:45 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB .I ! : 5;--.. CEﬂter Freq

PASS LIMIT1

21.6490006 GHz

StartFreq
21.6435000 GHz

Stop Freq
1 21.649568088 GHz

Y T ST ¥ STy K e T e s MR TR D [T LR T P o TR L T e ey e e
CF Step
106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:44:12 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB PRI  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:44:30 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB .I ! : 5;--.. CEﬂter Freq

PASS LIMIT1

26.4960000 GHz

StartFreq
26.4955008 GHz

1 Stop Freq

g, Jﬁr*lr,“'-d.llw.‘ﬁn' ) r-lI|'|-,.qll,l".-_r".u,-.-,.'-J.-,-'II‘1.-i‘rﬁ'.I,,..-L‘l,.h-.-,.fp.'.-,.l,ﬂr_}'-'-r I _|1."||"fn"'"h..-"|"-,r'-'IN'1-&llll.~"-p"I'f.""'ur'|"""'l.-dl'i"n.lh”""h‘-'"“.%w' 2 B . 4 9 B 5 @ E‘] @ G H z

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:85:50 May 38, 2012 Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

A Freq Offset
0.000806068 Hz

B s |
WAL i i
P Mol Signal Track

|i 1 I I1
'lunf'hl Vb i'F*'j4"I..""“":’-"'f'lr‘|.".-"'*'l'1.-|I.I'I,-'"'|J"]1"Jl"-"],'f'l."a';n"'l'J'llllu,l"-*+1'|"- r‘n’f}"’i"l""ﬁ'lll‘lﬂ-'.' h H“rlh'*'lhﬂ LA oot 5 ot
n —

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:06:32 May 38, 2012 Freq/Channel

A dBm Atten 18 dB . Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:87:00 May 38, 2012 Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:87:23 May 38, 2012 Freq/Channel

Ref & dBm Atten 18 dBE 51.: Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:87:42 May 38, 2012 Freq/Channel

A dBm Atten 18 dB .' - 5;--. Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz

1

<

1 '...-.I,..lrrr-J,H.._.ﬂ._|-,.r.|'f.A._...-—'1._.,r-.-,—_t-._,--.l’r-.-'.;-.-+..-l-.k1"'.*.u‘J-1.r"-.4"‘nﬂ-hﬂ"llh-'i""-.--i-"l"-'-‘u'l-ﬂ !J-‘.-'\Hn.'.r*-|.¥-'--.-"'\-'n~1\.\-.#.I"'n.'1.-.a.-.-'.1-|.-1-.-,'-'h\d.-..u-.r'r-'r.nf.l.'ll_p.,-'.,-..-|.1._.ur C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 12:83:43 May 38, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:88:34 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | Ry  Center Freq

rek [ PASS LIMITL

2.35937500 GHz

StartFreq
2.35887500 GHz

Stop Freq
1 2.35987500 GHz

st Dyt Wb sl Aol dy v r**’tﬂ#?"r-f'f‘*"“-*““’ﬁ*T“* | CF Step

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

375 8 GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:88:53 May 38, 2012 Freq/Channel

Mkrl 2.442 G
16 el Center Freq
: 2.44240008 GHz

Fi:e;.f 4 dBm #Atten 14 dB
tPesk ["PASS LIMITL

StartFreq
2.44190008 GHz

Stop Freq
2.442900008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.442 468 B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:809:11 May 38, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | Ry | Center Freq

rek [ 'PASS LIMITL

2.48462500 GHz

StartFreq
2.43412508 GHz

Stop Freq
2.48512500 GHz
1

CF Step

i wsn ittt bty i '-t~'h.h"M-"'kv'h'\-'-.*-"t-»ﬁ'vq”hf bttt 8t o b, Nt g 1060 ARGEAA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.484 625 6 GHz
BH 1 MHz #UVBW 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agllent 12 1@ 31 May 36, 2812
: limit =25.28 dBm.
Atten 10 dB

1R i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;18:55 May 38, 2012 Freq/Channel

Ref 6 dBim Atten 16 dB FXIREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:11:14 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB " FIYPN Center Freq

PASS LIMITL 2.91350808 GHz

StartFreq
251300000 GHz

Stop Freq
2.51400000 GHz

1
-"'w"'rﬂ""-'t}-"rﬁ '|‘||r--‘rﬂ‘-‘||r$.h'-'u,n-hl'fJ'*n\'i1*."".l"r'i,'..-,*ru""f-"ﬂ'“-r'lf'wf”i,. f"w1,-ﬁ,-.J|'-1|r-*,-r1\.-'r'"u'i,"-'||.urj:'H';+;.lH"u.-t-'a.f1‘4-*'I'qi;'I.u,"'Jp‘|_.u*ﬁ,l".w-*'l.ﬁq"l'f.,ﬂ'f'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er #5813 566 A6 SHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;11:36 May 38, 2012 Freq/Channel

Bri #ftten 6 dB SXRy Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;11:55 May 38, 20912 Freq/Channel

8 dBm #ftten 6 dB .. g3 C " Center Freq

PASS LIMIT1

7.31250806 GHz

StartFreq
7.31200000 GHz

Stop Freq
1 7313088088 GHz
"la.¥-p'-'.,np"|~L..-..fr-u..-'fL-a,iJn1.l.‘HI'.l"l..'~‘||'|'hnr-a'q"|"\-'n.'-'..-r.-,l.F.I-.r'h-{'Jql.Jl'.ﬁ,l,';hj;-.'-.t"fw;TJ‘H_HJ} “.\-..\"..-'h,l.r-ilf.f,-’-.'.hﬁ'-.l'h.f L}-ﬂ-".k'a’l""u'l h'J.Ip-l"t-'ﬂ-\'n-"-.ul-,l"‘u'l'!'l.- C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 7.312 GB6 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;12:31 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB PETEW S Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;12:50 May 38, 2012 Freq/Channel

TR - S CP Tt :ty  Center Freq

PASS LIMIT1

13.2180006 GHz

StartFreq
13.217568088 GHz

Stop Freq
. 13.2185008 GHz

,L'l"l.'.1l'-"|'h'jn'\-”"-'i—-"l.1h""I'll"-r"P'-'r*\-\'r'll'rn"l'pfn"-\\"ll'-'l'u'l'f" 1.'\'f‘F"""|.-'r,-'I'I"|""I“r"H'""t-.*.~.-j.,f1-'r'-.||,-.f'-‘II-a"'u'-'"'-'l-fq".f|'I'J;J'1-1r"|'f"‘-\"r,ﬁllnv"'llhrf'f"lilﬂ"f l.';'*“'"‘.J.'l"u'lﬁ"il'll'h'p“'r'-. C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Center 1 g
EE'H l HHE #Il_llE:H ]_ |"-"|HE IE"I'I'E"E'F:' l ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;13:34 May 38, 2012 Freq/Channel

3 dBm #fitten 6 dB . W Center Freq

PASS LIMIT1

1783256006 GHz

StartFreq
17.8320000 GHz

Stop Freq
1 178330008 GHz

".-'1'I"F-'"'ﬁ‘-‘r‘r'*I"-"Jf'.r--+-""'H'-'-""r-"'w---""h.-"f""'n'f W s Moty LR i o b A b i CF Ste p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:14:12 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB SEWS  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 481 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;14:31 May 38, 2012 Freq/Channel

R I - S 1 't  Center Freq

PASS LIMIT1

21.6950006 GHz

StartFreq
21.6945008 GHz

Stop Freq
1 21.6955680818 GHz

e L e e L P et ey e e Ty e W TR e TN SR Ty e
CF Step
100000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 482 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;14:57 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB " Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;15:15 May 38, 20912 Freq/Channel

3 dBm #Atten 6 dB 801 ¢ Center Freq

PASS LIMIT1

26.4940006 GHz

StartFreq
26.4935008 GHz

$ Stop Freq
"l"-".'*"!-‘-l"‘ﬁ"-'l ""]-"".'t.lh-'k‘\.."‘..l""}-'u'ﬂ J\L;,.]__ :-ll"""“n"t""f"l'fr"'..l"u\'lllﬂ T J'I-+'"|l"*'I'J-"""'l‘||‘-‘r‘k—"i\'r'l'ﬁ‘i'p"l.,ﬂ..ll r-"‘LI-,1k,h.P-1'f1*HF‘"p-|||.luI_*.,.l'|IH|"\','r.rl-"f*,rlllr1r||."1i 2 B . 4 9 4 5 @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.1011G/6_M@2
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:14:41 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

1
|

. ..uuln"lpl" r'l Ilh, * [l ?l
. s Tt .n'L-'-.| Ly ks " " .
:.. Iy n .¢'||1' ,..If'-ﬂ'mf 1-1', .‘|'|||'r Erpm| Jﬁ"'ﬁf‘l ll.il'..l] IL.‘ih"HI_.""n"||n"H.I|I.o,',I"'-’"._r."]|,|l"."l.,.-'ﬁI|JIIb,P‘lﬁ'f"r'lﬂlﬂhrllrhr'“'l'lr;' P o - s

il ), 0Ff

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 485 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:15:22 May 29, 2012 Freq/Channel

A dBm Atten 18 dB 57.60f Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:15:51 May 29, 2012 Freq/Channel

#ftten 6 dB DTN Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 19:16:14 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB | 5y | CenterFreg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;16:33 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .. 45 4 CenterFreq

PASS LIMIT1

2.28614806 GHz

StartFreq
2.28764000 GHz

Stop Freq
2.285648018 GHz
1

CF Step
100.080808 kHz
Auto Man

'1.‘-J-'»l"1"-".*'In'-'r‘r“ﬂ"-.-“c-l‘ﬂ'-"‘llh.r'-.«""‘ rr"-"*-"ﬂ'-"l'r'H""*‘n’|“'""-"-""""-'"-"*f-'""\"""-"-""'ur'-.r-"'"-'H"'r"'-.«’H'r"r-*"."-'-.«.+fu'r'.-1.l'-4-'-*.--""-,-+-.-*r'\.-.-,l..'h'-q"}w.'u-“'rj:'.l"u,

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2,28 B BRe GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 489 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 13:15:48 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:17:25 May 29, 2012 Freq/Channel

ef 4 dBm Atten 14 dB ' N Center Freq
illﬂjr 4 dBm #Atten 14 dB 1B AT
o | PASS LIMIT1

StartFreq
2.36245008 GHz

Stop Freq
2.36345000 GHz

1

e
G B T e T T R S T LR T

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:17:44 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | g CenterFreq

rek [ 'PASS LIMITL

2.43090000 GHz

StartFreq
243040000 GHz

Stop Freq
2.43140000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;18:03 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | k) Center Freq

rek [ PASS LIMITL

2.490456006 GHz

StartFreq
2.43995008 GHz

Stop Freq

2. 498358018 GHz
1

CF Step

100.080808 kHz

Auto Man

]
LTI PR YT FELTRRRIILIE SEL 'RRRI N TOPE e SRETE T LN | F R, SRR CAELE TR s |

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.490 450 0 GHz
BH 1 MHz #UVBW 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 13:19:21 May 29, 26812
dBm.
Atten 18 dE

1k 1
LY« NP U N A T OO WP Y T

#BH 18 kHz

Ampli
-B
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:19:46 May 29, 2012 Freq/Channel

Ref @ dB Atten 10 dB EERITR=S Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:20:04 May 29, 2012 Freq/Channel
Mkrl 2.559
0dBn__ Awen18dB  -42.503 dbm |INSUNISRNT

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256050000 GHz

1
-..-'L»«.-»-.a'Ju'i'|-.b—1-'4"-*"-'-L-r"L»-h'-J-h'n-a'-1-'"~'-"fv-"J‘-"""'-"2‘%""‘-""-"'-'"? B N R Tt URTLIN LY SRy SR | C F S fe

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:28:26 May 29, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 19:28:45 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB : : Center Freq

PASS LIMIT1

7.31250806 GHz

StartFreq
7.31200000 GHz

Stop Freq
. 7315886868 GHz
it F.f*1'ul.1"Il'n“~.-1.h-'J'4"1"-,-'rP-1.1.'-'Ilua'-‘-,5?'-‘-|'h'L~1,r-.i.-.-'r.fu-'-ﬁ"m'.4-'.-J.'-n"-,-»--'.lHr-,.N..'.H--*..-r.'n-,-,i'r.*"--.-1-wr#u-...1-,-‘.'rJ'rrr11"v‘,#-.-.'ﬁ".-}-"'m'lﬂ'“-. CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 7.312 GB6 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 19:21:21 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB | " Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:21:48 May 29, 2012 Freq/Channel

L N Y, (=1 | Conter Freq

PASS LIMIT1

13.2200006 GHz

StartFreq
13.2195008 GHz

Stop Freq
13.22050008 GHz

1
-.,-l.-'A-rn.,r-'U"!I"'1.‘r.u';.+-r;-;J“.,.-\'H1\r|'>4'.fr,FJ-,.u-,,J.'..-41.'.J'h.«'.'.ﬁ'Hr.J.J.4'L\-'u-.v-.-".'J."-.H,r-.+1...'u'l,-..-.".-"'l.|._J“.-.:¢.-.-'-.,.-1.n.-ﬁr1.'"-'n.-.w,-'-'-.r-..-nu'|-'.-'ﬁ*rip"u'-,,-h.l.-.'..-..l‘l,- CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Center 13.220 ; -
EE'H l HHE #Il_llE:H ]_ |"-"|HE IE"I'I'E"E'F:' l ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:22:24 May 29, 2012 Freq/Channel

R L R [ YL =t | Conter Freq

PASS LIMITL 16.7370006 GHz

StartFreq
16.7365008 GHz

Stop Freq
1 16.7375008 GHz

P f.,."‘-.l'I".-.Iup-'~.,,,-,.w.'1\'l.t."|...'."m,.."r'a,,,rp'n,I-~.a.r"-";-JM'f-';vLr-.1lla'|r-n-'L&-..-.._-'-'x‘.Jl'-‘l-.r‘-.1'\-.-H"u.-..'n"-l'ua,'p'-‘-'# bt P sbige A dpl

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:23:02 May 29, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB YT Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:23:21 May 29, 2012 Freq/Channel

3 dBm #Atten 6 dB .I Center Freq

PASS LIMITL 21.60256006 GHz

StartFreq
21.6620000 GHz

Stop Freq
; 21.6630000 GHz

'-"'~"|,..H-.-J'l,rJn-'l.f-r.-'-.n-'-'-'IlN,L!.'n-.'u'H.r4"'.-.-.-."l-'1-.r-,-.4"h'L--n'-J‘1'--.-'-+'.4'A_u."r'u'~..-'1.-.'...'u.-i,"-1,*"nl'u'q*".'-'-'L#j:'r'I-"r"-,-*r]..H-.-"r.-.l—'-'H.1-'-._r-'l,,1'-..-.--.'-n'ﬂm,',.n"l_w, A

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:23:47 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB _ 5128 AR Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 19:24:05 May 29, 2012 Freq/Channel

SdBn  efmen6dd 42077 cin [RCOCIRRGE

PASS LIMIT1

26.5000006 GHz

StartFreq
26.4995008 GHz

1 Stop Freq

Wyt AL _.h\';,.|.,.-,n.-J"r,l|,b-,Jrl_.-,q’l_4'"'-;—,1|II..l'!.|'r,l,L'r.Ilh?,n.lr.',;'ri,‘_,l\,.*-,l'I-'b-"I'J,i,1""va.'fq.\a.--'i‘i"fp-'-.,-,'l’fu"u\l.'.lﬁ'ﬁl '.4."'.'*"Ir|I‘I""-.J"|'Ir*"I,r-J"."L'.,l"I'"'"-*.."""’""*ll"""fl 2 B o 5 E‘] @ 5 @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:22:09 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

| Signal Track
On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:22:50 May 38, 2012 Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:23:19 May 38, 2012 Freq/Channel

#fitten & dB " M Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:23:42 May 38, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ 5 AR Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:24:01 May 38, 2012 Freq/Channel

A dBm Atten 18 dB .. C Bi | CenterFreq

PASS LIMIT1

2.28781006 GHz

StartFreq
2.28731000 GHz

Stop Freq

) 2.26831008 GHz
.__~.l,4.,-.,-,-P-.-,._._..-,1r.-..1.-._._|,l.~ru'|..-1..~|' g B, Aot L Py P b b s e e W et i e CF St e

100.000008 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 12:26:22 May 38, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:25:07 May 38, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.384092500 GHz

StartFreq
2.38352500 GHz

7 1 1T 1 T T 1 1T 1T 1 Stop Freq
1 2.38452508 GHz

_ ||lr‘h,Ifh"r*‘rllL.I'f’|I|'|hr,_,J'.'IIjh‘|.Ifr""'".1-m"Pn’\'-'Tv"n'nHj‘p'q';‘{,,thlv-h q’ Vttoluhit #ﬁlp',«.,,'pw e Ii‘H...ﬂ,uwr.kg-.{.}\.nr,f.r.fﬁ g, it gt J CF Step
100.000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

925 B GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:25:26 May 38, 2012 Freq/Channel

Ref 4 dBm #fttenadd dB " Center Freq

sk ["PASS LIMITL

2.46780000 GHz

StartFreq
246730000 GHz

Stop Freq
246530000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:25:44 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | TSR]  Center Freq

rek [ PASS LIMITL

2.48505000 GHz

StartFreq
243455008 GHz

Stop Freq

2. 485558018 GHz
1

CF Step

100.080808 kHz

Auto Man

'-""'I'"lI"T1.-'I'uﬁ"J'"'IU"'I"’1|'l'-'1‘"|||'-'I'*""'l""""1""+"'l“-'H-'I'r*"|'*'IJ"FJ'1Ir'I"'|-'I'""""""J"lr-'f"ﬂr'"n-H‘|"'l"I'""‘-~"4r'h"P"-"-'I‘LI'-.-'-'1"“4J.n.4'""""-'|."'Hll‘-'h'l"""'u‘r*‘jl"b-'-ﬂ-‘r-"ﬂ hiipd

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.485 050 0 GHz
BH 1 MHz #UVBW 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 12:27:82 May 38, 26812
dBm.
Atten 18 dE

1R 1
et e e AT MO M B e Jes A A o A s e

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:27:27 May 38, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB | 5 CenterFreg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:27:45 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMITL 2.53650006 GHz

StartFreq
253600000 GHz

Stop Freq
253700000 GHz

1

".f""’JFJ'!"H Pkl '1I"'r"ﬂh|r"“*'l'.-1r"~'""4'*'a-,lﬁ"""'*.h'-‘-q'*ﬁ'njr‘“-"'.-'q‘-’m'l"}--ﬁ'-\ ,r-"r;|'l"a'nr.l"~'*'*.4'.'I"-.q*l,,‘1'Jra"q~ﬂ'-4'w~'-,"|'#.Jﬁrq'$,|"||k-,¥u'l¢ i,u.ji.;,'ﬂ"ﬁj'l."'.-vr

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.536 508 G868 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:28:07 May 38, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:28:25 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB .l | : Center Freq

PASS LIMIT1

7.38650000 GHz

StartFreq
7.33600000 GHz

Stop Freq
1 7.38700000 GHz

fi !"I"1‘1."'-H+""“l..ﬁ"‘rh‘ﬁ"‘l.ﬂdh.l"r 'ﬁ"'..?-‘."llr'r"ﬂll’pb" I|."lJII.'Irl'l'.'Lh‘i"'1’*"’1'"'*"#*“”.‘""\""*"’ "q-\’I""H'"J"'l""'V"lll.r.I'IH'rll'"'I"I"'Ii""-r"in'"‘il""'ll' _._kulfh'ﬁ"pn'ﬁ 'I‘I!qul" C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

10 G GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:29:01 May 38, 2012 Freq/Channel

Ref -8 dBm sAtten 6 dB PR PEYR | CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:29:19 May 38, 2012 Freq/Channel

3 dBm #Atten 6 dB Center Freq

PASS LIMIT1

1486156006 GHz

StartFreq
14.6616008 GHz

Stop Freq
1 14.86200008 GHz

?**-r"4l-1IH"'-a"--.-'-'-r'ri'n'-'-"Lr-r.l‘ra"-"'l-w'l'hl"} At o e A g oM o M e et CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;38:02 May 38, 2012 Freq/Channel

PASS LIMITL 16.34656006 GHz

StartFreq
16.3460000 GHz

Stop Freq
1 16.3470008 GHz

'“l’r'-""F"'-'h"'F"n*r"|-1"-'r-"'p1'In'-.Il"",‘.'."|+4'h.lpl.""o'l"ir'-.“"rI'lf'-""f"-1.-'L‘-“|,l.""'-i'H"f'Hu""‘-..u"'.1.-||'p"'“'._.-'""._|"r'-'i'h.|'ﬁ‘-J"'.‘-..~'.|'r'ﬁ"."r-.l*-"'}"|-||.f1"'.L4"'1,F-"i"-+f'f.pj.-,a‘._q.'H.l'r*-.r*pf.--'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@8 B GHz

#JBH 1 MHz Sweep 1 ms
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Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 526 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12:39:41 May 38, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB .I ._“ 292 - 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;31:00 May 38, 2012 Freq/Channel

SdBn  sfmen6dd 46665 din [ERCUARRGE

PASS LIMITL 21.70256006 GHz

StartFreq
21.7020000 GHz

Stop Freq
1 21.7030000 GHz

|'|.l|;'h'*"l_u'*.-l+ll TrrPal Ao e ’rhﬂh - ,.4 ﬂ,h_upq?i ;‘.Irp. Jhi"".‘.‘IJF-,dJ..LTd aE Y| hi'l..n"fb J",ﬁ"l.‘t.‘*"qwﬁr_llw'p "ﬂhh:"* J‘ll.l-" s g'J‘|1'l."'.i.--""-.q'f""‘-.’*"ﬂﬂ.'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;31:26 May 38, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB C fof | CenterFreg

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 12;31:45 May 38, 2012 Freq/Channel

PASS LIMIT1

25.40056006 GHz

StartFreq
25. 4000000 GHz

1 Stop Freq
.-|'l"-h-'q"’h‘ﬁ.‘i‘r.*-‘l\"&.lll."m:-ﬂl i"'l'I."flﬂ"4'I}'..|"f'i"li'|‘\..I.'lI|'l]"._H.-"llp.llﬂ"'|,I‘|I|.F'.!"..‘.L1ll".l"1-|'l'f..ﬂl'ilﬁH?Ll\.lli'|*|'.l.h"]ll‘h'l..l.h"l-hllll"\'-.l'“.-.lllf '|'-'-'~"'J-]"*i,i"-.-.l'l*-:'l.‘&'vl-fr-.l'h.l'h.!'i..f-.i 2 5 o 4 'a 1 'a 'a 'a 'a G H £

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Center 25.480 568 & GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
Dn Off

#JEH 918 Hz

Cupyrlght 2000-20087 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;38:32 May 29, 2012 Freq/Channel

A dBm Atten 18 dB . Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;31:080 May 29, 2012 Freq/Channel

#ftten 6 dB YN Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:31:24 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:31:43 May 29, 2012 Freq/Channel

B dBm Atten 16 dB " Lo Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz
1

¢ CF Step

.-'.'1_.U,.-J’i.-1_.-.uIr.nJ..l."vg'I'I'.,-"'ﬂ-."ﬂ-—.s.-'pu,,l-*-‘*ﬂ".. Tt e et el e Wl"""*'l..‘"-'-'-'r-V'."J)‘i"-\-'r*'-4“"LJ'""u"'n.'-c""'J'l'J'r-!-""ﬂﬁ"h\yrrh"r?.,l"-
: 1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 19:32:18 May 29, 26812

#Htten 14 dB

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 13:33:58 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;32:35 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | Jran) | Center Freq

rek [ PASS LIMITL

2.37740006 GHz

StartFreq
2.37690000 GHz

Stop Freq

5 2.37790000 GHz
'i~m'|'H*-*-.-a'*"fﬂ-"‘-rrrf“1~.A'r1'1'l‘u"'f’“H"1-*ha'---m"a"-‘*"*‘|""1*F1Jl1*1’rr*‘iﬁﬁk*4'”~'r"I!*'h'fn.fn‘--'-1'1"-4-"ﬂ'r-*1*1‘.ﬂ"u"."'Ltt.h‘h'l-*'-l'"a‘f##"f ekl CF 5t

ep

100.080808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

P 406 BaG GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 19;32:54 May 29, 2012 Freq/Channel
Mikrl 2.456 135 B GHz
FE:n::j:.f 4 dBm #Attem 14 dE 12209 dBm Center Freq

rek [ "PASS LIMITL

2.45635006 GHz

StartFreq
245535008 GHz

Stop Freq
245635008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 24565 350 @ GHz
BH 1 MHz #/BH 1 MH=z

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:33:12 May 29, 2012 Freq/Channel

ok 4 AR erer 14 4R RN NE  Conter Freq

F.._:;’r 4 dBm #Atten 14 dB 4E 5 48477508 GHa
PASS LIMIT1

| StartFreq

2.45427508 GHz

Stop Freq
248527500 GHz

1

"""JIiJ1bﬂ"'h""l'r1'I""‘llli-""H.i'l1ﬁ'r'""'l,l"'n'f'H.-'+"l"11'hr"""'-'"J'1"1'?'-'.l.'i.“1.|lH"-'f'|“"l‘"'T'T‘ql"IIl."'f'-.,-.Ir"1J""\"J'l'-'«‘"“rH-.lll'n"'i"J#""1ﬁ,rl.-Jul,|I|-.-'l"'J‘-\H'"f'l'l|-'Ila'1.'.'JL.,I‘M""FJ.,I"-JMA. CF Step
100000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.434 775 0 GHz
BH 1 MHz #UVBW 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 13:34:38 May 29, 26812
dBm.
Atten 18 dE

#BH 18 kHz

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 541 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

%  Agilent 19;34:55 May 29, 2012 Freq/Channel

Ref @ dB Atten 10 dB YR  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:35:14 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .l 328 ¢ ii". Center Freq

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256050000 GHz

1
’ s il b Q LT b 1 -
b, rﬂ‘.ﬁk-._fﬁfu_u‘npnﬁ it ettt u'hl..f.-'v'hh'--- MCTEEIY e TRT Co NP L PP | LY e P, WL i C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;35:36 May 29, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 19;35:55 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB .l | : Center Freq

PASS LIMIT1

7.38700000 GHz

StartFreq
7.38650000 GHz

Stop Freq

. 7. 3875008 GHz
''|4-'||f."'|'*‘''-c-*'''*.-.l'l.-1'l-‘-'i,-t'.l'f|_|".1'l'-‘''*..J'i-"'.---r\--iI'-''‘“'|''|I|.-u-'*--"'-’I'p'''-''"i'|-''1I'-'J}"|I''"‘'|.'i-.'I"'.'Jﬁ"!ll"'llﬁi l.ﬁ"l" !""L'I"h'"'-'""IFIhl'""'“.l".""-0"'"""“1..r'"If"""FI'J-'.l‘r"l1I“‘J"‘"‘I'*‘Irr‘llh.f*ﬂhh*h“\u"“‘r C F S t e

1060 ARGEAA kHz

Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:36:31 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB YRR | Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;36:49 May 29, 2012 Freq/Channel

SdBn  sfmen6dd 4908 dbn [EEARRGE

PASS LIMIT1

13.9415606 GHz

StartFreq
13.9416008 GHz

Stop Freq
1 13.9420000 GHz

W 'l.-l.-'-cll.t l.",‘u_..IJ.\..+‘,j_|.'..1,-._,n.1.1-.I-n1-'-Ii'-.-.I|,t,in"'r'f,L,-1'r'r..r1'-u-.Iﬁ,}-‘,-|"-+.l,,r1"*qlrfr'I.*i'p-."“.\l*.-.r.L;'I.+,l.I.v.-1.,|J'|._|'I.I\,__‘||'\-nn.Lﬁ'-|I|,\qI.|'|.'|.||.f"l.lf,__.IU"i"-,,ul‘lr".II*ﬁ_a'r'|_.‘*lrl.'+'|'L.. C F s t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;37:33 May 29, 2012 Freq/Channel

3 dBm #Atten 6 dB .I | Center Freq

PASS LIMITL 17.83656006 GHz

StartFreq
17.6360000 GHz

Stop Freq
1 178370000 GHz

.}"p.lt,...q';.-.1-,-,,..u"-4-'r..n.r"'j.;N'w.‘.rﬂ\‘hq?.'l.If..'-.-"-"'\-'-#f).|-'-.I'f‘-u\v.\n._.rﬁ.l"'umtl.uw'l..-t'| _].-.'l..-.;q'lkl.ﬂ, ‘~'r,I'"'.."'-u..I‘-J-h.J|_..u'H-'i.-'r'-...'-;.hM.L',l';;u.“n.-ﬁﬁ"'l"'f--'\..-.ﬂ'l."‘l.__l.,-'.ﬂﬂn’-rrﬂ-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 549 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:38:12 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB | " Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;38:30 May 29, 2012 Freq/Channel

3 dBm #Atten 6 dB .I 10 ¢ W Center Freq

PASS LIMIT1

21.9780006 GHz

StartFreq
21.9775008 GHz

Stop Freq
1 21.97858018 GHz

WP e iy S T b i Mt e e o e e e L
CF Step
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 19;38:56 May 29, 2012 Freq/Channel

Ref —8 dBi #htten 6 dB 52.394 dBm [N

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:39:15 May 29, 2012 Freq/Channel

SdBn  efmen6dd 41523 din IRCUARRGE

PASS LIMIT1

26.49106006 GHz

StartFreq
26.4905008 GHz

Stop Freq

1
RPN “.,kl..a.l".'b“'fl,w. bty . ,1.|,i..'.,.I.-1,,,,.w,,r..f..,'|Iul,|.t.-,.|'i,..,l'..1-'n...-,.....p'L-.,I.l,l,_1?}‘,q_,.J.-,l..a,‘,llhﬁ.ar.,-._ _ﬂ"||+"|‘hh'r+. g, o il 264915088 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11;35:51 May 38, 2012 Freq/Channel

A dBm Atten 18 dB - 5;--. Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
! 3.66660068 Hz

: n 1'” ri. 1.-1r||ll'| *il.}l ..l'T| 'Li'.'un o ||‘ ™ ! — - A
::. I ey H ; i wﬂ y F lr"['f"’ { \lFlllll"j j{rh 'ff'i"-"'ll'l'l'l'ﬁrr‘r'.!,li H“J'F i*lrI l'.,-i 1| I.|I|'llll‘r"||lu|f|j|1k1h||‘f|| Jh'r|r|"I'-.-'k‘l|-l"‘._,-*"Hilf"llhﬂ_ﬂ'ﬂllrr'1ln'l'y'fﬂf"l. i S | g na I T rac k

On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;36:32 May 38, 2012 Freq/Channel

B dBrm Atten 10 dB g M Center Freq

PASS LIMITL 1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Co
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;37:00 May 38, 2012 Freq/Channel

#Atten 6 dB ISEYPWN  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;37:24 May 38, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;37:43 May 38, 2012 Freq/Channel

B dBm Atten 16 dB " ™ Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz

1
o j.___;..‘r.4__.,\v..H.y;.._.-.t1'.-'h'.n"l.-.I-’"'l".l'L-...l'-f-’l,.;-‘a.~a"'-h'-.ni.-'\-'-*.-"nr'"-1"'|'lrL-*-""J|"\‘-J‘J"I-"u"'rhﬁ.-‘-""-.*n.-;'i'L-i-"-;f et meshardota et el i C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11:38:18 May 30, 2612

#Htten 14 dB

PASS LIMIT1

Amplitu
C |

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 11:39:49 May 38, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;38:34 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | Pty Center Freq

rek [ PASS LIMITL

2.38992500 GHz

StartFreq
2.38942500 GHz

Stop Freq
1 2.39042500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

5 BEE GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;38:53 May 38, 2012 Freq/Channel

Ref 4 dBm sAtten 14 dB BT FS:n) Center Freq

rek [ 'PASS LIMITL

2.41690006 GHz

StartFreq
241646008 GHz

Stop Freq
2.41740008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;39:12 May 38, 2012 Freq/Channel

Ref 4 dBm #Atten 14 dB ' e Center Freq

PASS LIMIT1

2.59000006 GHz

StartFreq
2.49950008 GHz

Stop Freq
250050008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 1 MHz Sweep 1 ms

Cupyrlght 2000-20087 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 11:48:31 May 38, 26812
dBm.
Atten 18 dE

1R 1
.p..l..lu-._l....uuH-\‘.lp,-..p.rM--rW-4.-'mM.r||h-"MﬂI'fh'wllM.FMM.H‘N?'M#WM#WmMmeH

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;48:56 May 38, 2012 Freq/Channel

Ref & dBm Atten 16 dB SeeWrSN  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;41:14 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB " PEEPN Center Freq

PASS LIMITL 2.59000006 GHz

StartFreq
2.49950008 GHz

Stop Freq
250050008 GHz

1

nr'.«4"r"'1'wj'"""'rJl'»*'“"""I‘ll‘"I""f"I"r‘l'HIHI.If'"q'ir""|*f'"I“rﬂ'1'1l"f"‘,.".'r.f-'"5"f‘lh'*""‘r*"'I""I'-"f"'n"l'l.+a"l""J-.n"1*'ff'u'h-aa*-*""-w'ﬂ'“‘-v.ﬁ'llll‘}"'ll"ml"l""’ﬁ‘ iy

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;41:36 May 38, 2012 Freq/Channel

Em #Htten 6 dB : | :.-Ei“ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;41:55 May 38, 2012 Freq/Channel

PASS LIMIT1

7.23650006 GHz

StartFreq
7.23600000 GHz

Stop Freq
1 7.23700000 GHz

-‘u.‘*-J'"r1"'-'|"-4»--"'"""'-‘-"f'-'-'w-‘-.'r'"Jl‘-"u'f"-'l"'-.l'l"I"HJI"F1'.'1#""-'-"*‘"|"-r“-'"-:ﬁ'r"‘1"'-'J‘|.-"-'\'--..-.-'~"II'-"ll*rJM"u".l"'-1.*“1"""'f"""'I'h.-4I"44""r"-'-'--'1}--"‘"'-'-""-f*ﬂ"-ﬂllﬂ'-"*"""""" CF Ste
100.0000AA kHz
Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

10 G GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;42:31 May 38, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;42:50 May 38, 2012 Freq/Channel
Mkrl 13.537 675 @ GHz
S efwen6dB 48854 dbm (GULCAREER

PASS LIMIT1

13.5375008 GHz

StartFreq
135370000 GHz

Stop Freq
1 13.5380000 GHz

.I.Ir'-""'-'t-|'n"-.*-'-"l-ﬂh1'.w.‘~.41-,r"*....,.-'-*.L1.In'n*-."vr-..'w‘-.-~J-f‘n«"-.--‘|‘-.'u"m'kl4.H!}'r'1.'-'-.l1.~'-l‘v‘+-'r"-.-'~*'-."‘--'-l'F"r-"--'-"x""r+J‘Jl..ﬂ"‘-"r"'-4'J"~'r'*-..r".4."'H-""-.l"i'm._ru"dﬂll-"- C F S te

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@8 B GHz

#JBH 1 MHz Sweep 1 ms
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